



보건복지부 인증
혁신형 제약기업
KOREA INNOVATIVE PHARMACEUTICAL COMPANY

www.kolmar.co.kr



kolmar

KOLMAR KOREA

PHARMACEUTICAL PRODUCT LIST

kolmar

KOLMAR KOREA

Kolmar Korea Pharmaceutical division

Head Office 18 Saimdang-ro, Seocho-gu, Seoul, Korea

TEL : 82 2 3485 0497 **FAX** : 82 2 515 1532



보건복지부 인증
혁신형 제약기업
KOREA INNOVATIVE PHARMACEUTICAL COMPANY



KOREA INNOVATIVE PHARMACEUTICAL COMPANY

 **KOLMAR KOREA**

To be authorized as Innovative Pharmaceutical Company by MOHW (Korea Ministry of Health & Welfare) means Kolmar is officially recognized by the government authority as one of leading Korean pharmaceutical companies which keep higher R/D investment ratio than other Korean pharmaceutical companies.

In addition, it means our pharmaceutical plant is being operated under the strict GMP compliance, more advanced and reliable pharmaceutical manufacturing facility.

This news gives us the feelings of self-respect and dignity in manufacturing strictly qualified medicines, and as a result of it, all the products listed here are being manufactured in pursuit of the best quality products and reasonable price to customer.


KOLMAR KOREA

Even if you don't find the product you're seeking inside this list, Please do not worry about that. Because we have had lots of experiences in formulation development since started the pharmaceutical production, Please consult to us about the formulation of finished dosage form you want to develop. Your inquiry always is welcomed.

PRODUCT LIST I

Name	Products	Composition	Indications	Dosage
ANTI-INFLAMMATORY, ANALGESIC AND ANTIPYRETIC DRUGS				
Loxofen tab.		Loxoprofen sodium 68.1mg	Anti-inflammatory, analgesic(Rheumatoid Arthritis, Rumbago), Antipyretic, Analgesic(Acute epipharyngitis)	• 1 T, 3 times a day
Bondan tab.		Ibandronate Sodium 150mg	To treat or prevent osteoporosis in women after menopause	• 1T monthly
Talumate tab.		Talniflumate 370mg	Rheumatoid arthritis, Osteoarthritis (Degenerative arthritis), Sciatica, neuralgia, Amenorrheal pain, Pain after trauma, Post-operative Inflammation and pain , Tenosynovitis, Distortion, Uterine adnexitis, Pharyngitis, Tonsillitis, Otitis, Sinusitis	• 1 T, 3 times a day
Painless ER tab.		Acetaminophen 650mg, Tramadol HCl 75mg	Moderate to severe pain	• Initial dose : 1T per day over 12 hours interval • Maximum dose: 4 Ts per day
Kanafen tab.		Aceclofenac 100mg	Rheumatoid arthritis, ankylosing spondylitis, osteoarthritis, toothache lumbago, etc.	• 1 T, twice a day over 12 hours interval
Klanac CR tab.		Aceclofenac 200mg	Rheumatoid arthritis, ankylosing spondylitis, osteoarthritis, toothache lumbago, etc.	• 1T once a day
Dexipin tab.		Dexibuprofen 400mg	Acute or Chronic arthritis :Polyarthritis, Rheumatoid arthritis Arthropathy Inflammatory rheumatoid disorder: Ankylosing spondylitis, Muscular rheumatism Trauma and Post-operative painful edema or inflammation Adjuvant for Inflammation, pain or infection with pyrexia	• 1 T, 3 times a day
Ecamin C tab.		Ephedrine HCl 25mg Acetaminophen 60mg Ascorbic acid 97% granules 171.2mg Caffeine Anhydrous 25mg	Relieve symptoms of Common cold : nasal discharge/ congestion, sneezing, throat pain, cough, sputum, chills, fever, headache, arthralgia, and myalgia	• 1 T three times a day, 30 minutes after meal
Kinamase tab.		Streptodornase 2500IU, Streptokinase 10000IU	1.Relief of swelling after operation and trauma 2.Sinusitis, Thrombophlebitis 3.Difficulty of sputum eccrisis on respiratory system disorders	• Adults : 1~2 tablets 4 times daily
Trocan spray		Azulene soluble 0.02g	Neckache caused by inflammation of the throat, swelling of the throat, neck discomfort, neck, pause.	• Few times a day
Colifed Syrup		Acetaminophen 650mg Guaifenesin 140mg Thiamine nitrate 10mg Reboflavin 5mg Dextromethorphan hydrobromide hydrate 26.65mg Chlorpheniramine Maleate 4.15mg DI-methylephedrine HCl 33.3mg	Relief of Symptoms of the common cold (runny nose, stuffy nose, my intercept, sore throat, cough, sputum, chills, fever, headache, joint pain	• 3-5 months : 5ml 6month-1year of age : 6ml 1-2 years of age : 7.5ml 3-6 years of age : 10ml 7-10 years of age : 15ml 11-14 years of age : 20ml 15 years of age~ : 30ml

PRODUCT LIST I

Name	Products	Composition	Indications	Dosage
Nosetop Tab.		Pseudoephedrine HCl 60mg, Triprolidine HCl 2.5mg	Sinus cold ,Relief of the following symptoms: : Sneezing, runny nose, stuffy nose, tears	• 1T at one times
Celecoxib Cap.		Celecoxib 200mg	Relief of the signs and symptoms of Rheumatoid Arthritis	• 200 mg per day administered as a single dose
Noscol Tab.		Pseudoephedrine HCl 60mg	Sinus cold, Relief of the following symptoms : Cough, Allergy, Paransal sinusitis	• 30~60mg, 3~4 times a day

RESPIRATORY DRUGS

Asteran cap.		Acetylcysteine 200mg	Acute/chronic infectious respiratory/ENT disease : bronchitis, paranasal sinusitis, tonsillitis, rhinitis	1. Acute illness • Adult: 200mg, 3times a day • Children 6~14 years 200mg, 2times a day 2. Chronic illness • Adult : 200mg , 2 times a day • Children : 6-14year 100mg 3 times a day
Hedecofu syr.		Hedera helix fluid ext 20mg/ml	Antitussives, Chronic inflammatory respiratory disorder	• Adults and children over 10years : 5ml , 3 times a day 4to10years : 2.5ml, 4 times a day 1to 4years : 2.5ml, 3times a day Under 1 year of age: 2.5ml, 2 times a day
Coughona syr.		Chlorpheniramine Maleate 15mg Dehydrocodein tartric acid 50mg DL-methylephedrin HCl 131mg Ammonium chloride 1000mg	Cough, sputum	• 3~4 times a day After meal or before sleeping
Pelium syrup		Pelargonium Sidoides Ext.	Acute/chronic infectious respiratory/ENT disease: bronchitis, paranasal sinusitis, tonsillitis, rhinitis	• 6~9ml syrup, 3 times a day
Pelium Tab.		Pelargonium Sidoides 11% EtOH ext. 1538.46mg	Acute/chronic infectious respiratory	• 1T 3 Times a day.
Solvinol cap.		Sorbrerol 200mg	Acute exacerbations of chronic bronchitis and dense sputum	• 2 times a day
Hedecofu tab.		Hedera heliis Folia 30% EtOH dried ext.	Antitussives Chronic inflammatory respiratory disorder	• 2 Ts, 3 times a day

PRODUCT LIST

Name	Products	Composition	Indications	Dosage
CIRCULATORY/ CARDIOVASCULAR AGENTS				
Atenolmin tab.		Atenolol 50mg	Hypertension, Angina pectoris	• 1 T 1 to 2 times a day
Amlodipin tab.		Amlodipine Mesylate Monohydrate 6.4mg	Hypertension, Angina pectoris	• 5mg per day orally at once, (maximum : 10mg per day), increase/decrease dose depending on the age of patient.
Hiforge tab.		Valsartan, Amlodipine besylate 160mg/10mg, 160mg/5mg 5mg/80mg	Hypertension	• 1 T once a day
Lomertan tab.		Amlodipine, Olmesartan 10mg/40mg, 5mg/20mg, 5mg/40mg	Hypertension	• 1T once a day
Kolmesartan tab.		Olmesartan medoxomil 10mg, 20mg, 40mg	Hypertension	• 1 T once a day
Doxasin tab.		Doxazosin mesylate 2mg	Hypertension, benign prostatic hyperplasia voiding disturbance	• 1 T 1 to 2 times a day
Benzipin tab.	 Updating	Benidipine HCl 4mg	Hypertension Angina pectoris [Vasodilator]	• 1~2 Ts, 1 to 2 times a day
Krovatin tab.		Rosuvastatin 10mg	Hypercholesterolemia	• 1 Ts once a day
Asquare tab.		Atorvastatin Calcium Anhydrous 10mg, Amlodipine Besylate 5mg	Patients for whom treatment with both amlodipine and atorvastatin. Amlodipine: Hypertension, Coronary Artery Disease Atorvastatin: Cardiovascular Disease, Heterozygous Familial and Nonfamilial Hypercholesterolemia, Primary Dysbetalipoproteinemia	• Amlodipine : 5mg once a day orally. (maximum of 10 mg per day), increase/decrease dose depending on age • Atorvastatin : 10mg~80mg per day
K-cetyl tab.		Acetyl-L-Carnitine HCl 590mg (as Acetyl-L-Carnitine 500mg)	Primary, secondary degenerative disorders	• 1 T 2~3 times a day
Nicoran tab.	 Updating	Nicorandil 5mg	Vasodilatory drug used to treat angina	• 1 T 3 times a day

CNS DRUGS

K-cept tab.		Donepezil HCl 5mg, 10mg	Mild to moderately severe dementia in Alzheimer's disease.	• 5~10mg once a day
Topa-K tab.		Topiramate 25mg	Epilepsy, prophylaxis of migraine	• 1~2 T 1~2 times a day
Erbert tab.		Cinnarizine 20mg Dimenhydrinate 40mg	Meniere's disease, the central / peripheral causes of vertigo treatment	• 1T, 3 times a day
K-Barin Cap.		Pregabalin 75mg, 150mg	Neuropathic pain in adults	• 150mg a day

PRODUCT LIST I

Name	Products	Composition	Indications	Dosage
GASTRO-INTESTINAL DRUGS				
K-Star tab.		Rebamipide 100mg	Gastric ulcer, Gastric mucous membrane lesion (erosion, bleeding, flare, edema) : acute exacerbation period of acute /chronic gastritis	• 1 T 3 times a day
Lapesol tab.		Rabeprazole sodium 10, 20mg	- Gastric ulcer, duodenal ulcer - Erosive or ulcerative gastroesophageal reflux disease - The relief of symptoms of gastroesophageal reflux disease - Long-term maintenance treatment of gastroesophageal reflux disease	• 1T 1~2 times a day
Lafutar tab.		Lafutidine 10mg	Ulcer Treatment	• 1T 1~2 times a day
Nexpesol tab.		Esomeprazole 20mg, 40mg	1. The relief of symptoms of Gastroesophageal reflux disease 2. Ulcers in the stomach or upper part of the gut (intestine) that are infected with bacteria called 'Helicobacter pylori' 3. Stomach ulcers caused by medicines called NSAIDs (NonSteroidal Anti-Inflammatory Drugs). 4. Prevent stomach ulcers from forming related to take NSAIDs. 5. Treatment of Zollinger-Ellison syndrome 6. Prolonged treatment after prevention of rebleeding of ulcers with intravenous esomeprazole	1. 1 T per day for 4 weeks, take 40mg per time 2. Take 1T of 20mg twice a day for one week 3. Take 1T of 20mg once a day for 4 to 8 weeks 4. Take 1T of 20mg once a day 5. Take 1T of 40mg twice a day 6. Take 1T of 40mg once a day for 4 weeks.
Famoter tab.		Famotidine 20mg	Gastric or duodenal ulcer, Zollinger-Ellison's syndrome, reflux esophagitis, upper alimentary, canal apoplexy (peptic ulcer, acute stress ulcer, gastritis)	• 1 T 1~2 times a day
K-cid Duo tab.		Aluminium hydroxide gel (dried) 400mg, Magnesium carbonate 241mg	Gastric hyperacidity, Nausea, Gastralgia	• 2 Ts 3 times a day
Levoron tab.		Levosulpiride 25mg	Abdominal extension, upper abdominal discomfort, heartburn, belching, nausea and vomiting caused by functional dyspepsia	• 1 T 3 times a day
Trimetine tab.		Trimebutine maleate 100mg	GIT regulators	• 2 Ts 1~2 times a day
Dimera tab.		Magnesium dimecrotate 50mg	Treatment of symptoms; dyspepsia, nausea, vomiting	• 1 T 3 times a day, before every meal
K-motin tab.		Mosapride Citrate 5.29mg	Abnormal conditions with functional dyspepsia (Chronic gastritis) : heart burn, nausea, vomiting	• 15mg, in 3 divided doses, take 3 times a day before or after meal, orally.
Munals Double Action Sus.		Sodium Alginate 5.0mg, Sodium Bicarbonate 2.13mg, Calcium Carbonate 3.25mg	Treatment of acid related symptoms of gastro-oesophageal reflux such as acid regurgitation, heartburn and indigestion	• The elderly and children 12 years and over: 10-20mL (one to two sachets) after meals and before bedtime, up to four times a day
Gas Q Suspension		Simethicone 20mg	Relieves the symptoms of gas frequently caused by air swallowing	• 40 to 80 mg 3 times daily after meals and at bedtime

ANTIDIABETICS

Gliformin tab.		Glimepiride, Metformin HCl 1/250mg, 2/500mg	Type 2 Diabets Mellitus.	• 1T once and twice a day, Before every meal
Glitol tab.		Migliitol 50mg, 100mg	Type 2 Diabets Mellitus.	• Initial : 25 mg 3 times/day. May increase after 4-8 wk. Maintenance: 50 mg 3 times/day. Max :100 mg 3 times/day.
Glimepirid tab.		Glimepiride 2mg	Non-insulin-dependent (Type II) diabetes mellitus (NIDDM)	• 1~4 T(s) once a day
K-tos tab.		Pioglitazone HCl 16.53mg	Non-insulin-dependent (Type II) diabetes mellitus (NIDDM)	• Take 15mg~30mg, once a day

| PRODUCT LIST |

Name	Products	Composition	Indications	Dosage
ANTI-DEPRESSANTS				
Escitam tab.		Escitalopram 10mg, 20mg	Depression	• 10~20mg once a day
Jbron tab.		Tianeptine sodium 12.5mg	Depression	• 12.5mg, 3 times a day
ANTIBIOTICS				
Azimax dry syr		Azithromycin Hydrate 5.01g	Antifungal, folliculitis, Furuncle, acute/chronic tracheitis, urinary tract infection, cholecystitis, otitis etc	<ul style="list-style-type: none"> • First day : 10mg/kg (as Azithromycin hydrate) • Second day and after : 5mg/kg once a day for 4 days
Ofloxacin tab.		Ofloxacin 100mg	Skin infection, respiratory infections, urinary infections, reproductive organ infections, ophthalmic infections	• 1 T 2 to 3times a day
HEPATIC PROTECTORS				
Adefovir tab.		Adefovir dipivoxil 10mg	Chronic hepatitis B	• 1 T once a day
Entekim tab.		Entecavir 0.5mg, 1mg	Chronic hepatitis B	• 1 T once a day
VITAMIN/Minerals				
Zinc-I syrup		Zinc Sulfate Monohydrate 552.2mg	Acute diarrhea with Zinc deficiency	• Child(6months~5y/o) : Take 3 times a day (20mg of zinc per day, divide into 3 doses), for 10~14days
Dicarbo tab.		Cholecalciferol granules 4mg, Calcium Citrate Hydrate 750mg	Calcium supplement, Contains Vithamin D	• 2 Ts once a day, after meal.
ANTI-FUNGAL /ANTI-PARASITICS				
Mitra cap.		Itaconazole 100mg	Onychomycosis, tinea pedis, tinea corporis, candidiasis, tinea versicolor	• Onychomycosis: 2Ts once a day for 3 months or pulse treatment : (nail : 2 pulse, toenail : 3 pulse)
Ternabin tab.		Terbinafine HCl 140.625mg	Dermatomycosis : tinea pedis, tinea corporis Onychomycosis, Tinea capitis	<ul style="list-style-type: none"> • Onychomycosis : 1T twice a day (6weeks~3months) • Tinea pedis : (2~6weeks), • Tinea corporis (4 weeks), • Tinea cruris (2~4weeks)
Neopol Vaginal Soft Cap.		Neomycin Sulfate 50.2 mg, Nystatin 100,000 I.U., Polymyxin B Sulfate 35,000 I.U.	Treatment of fungal and non specific vaginitis	• Once a day

PRODUCT LIST

Name	Products	Composition	Indications	Dosage
UROGENITAL DRUGS				
Taminal cap.		Tamsulosine HCl 0.2mg	Urination disorder caused by BPH (Benign Prostatic Hypertrophy)	<ul style="list-style-type: none"> • 1 T once a day, after meal, orally. • Increase/decrease dose depending on age, symptoms
Dislosin Cap.		Silodosin 4mg, 8mg	Urination disorder caused by BPH (Benign Prostatic Hypertrophy)	<ul style="list-style-type: none"> • 1 T (8mg) once a day with meal
ANTI-VIRAL AGENT				
Famcicol tab.		Famciclovir 250 mg	Herpes Zoster, Genital Herpes	<ul style="list-style-type: none"> • Herpes Zoster : 1 T, 3 times a day for 7days • Genital Herpes: 1 T three times a day for 5days
ANTI-HISTAMINES				
K-Stin tab.		Azelastine 1mg	Urticaria, eczema, itch, allergic rhinitis	<ul style="list-style-type: none"> • 1T, twice a day
Alerin syrup		Levocetirizine HCl 50mg	Seasonal/Perennial allergic rhinitis, Chronic Idiopathic Urticaria	<ul style="list-style-type: none"> • Adults(≥6years old) : 10ml(5mg as Levocetirizine HCl) once a day, orally taken. • Children(2~6years old) : 2.5ml (1.25mg as Levocetirizine HCl), once a day, orally taken
Alerin tab.		Levocetirizine HCl 5mg	Seasonal/Perennial allergic rhinitis, Chronic Idiopathic Urticaria	<ul style="list-style-type: none"> • 1 T once a day, orally taken.
SALINE SOLUTION				
Eye Clean solution		Sodium Chloride Solution	Washing solution for eye contact lens	<ul style="list-style-type: none"> • 1000mL per bottle
Nasalin nasal spray		Sodium Chloride 704mg	Relieve symptoms of nasal mucous membrane dryness	<ul style="list-style-type: none"> • Instill 2 Drops, to nasal cavity as needed
Xerova solution		Calcium chloride hydrate 15mg, Carboxymethylcellulose sodium 1g, Dibasic potassium phosphate 34mg, D-sorbitol 3g, Magnesium Chloride 5mg, Sodium Chloride 84mg, Potassium Chloride 120mg	Dry Mouth	<ul style="list-style-type: none"> • Spray to mouth for 1 ~ 2 seconds
COLONOSCOPY				
Chemlight powder		Sodium picosulfate 10mg	A contact laxative used as a treatment for constipation or to prepare the large bowel before colonoscopy or surgery	<ul style="list-style-type: none"> • Dissolve in 150mL of water for 2~3 minutes • Adults : Take 1 pouch before colonoscopy and take 1 pouch after 6~8 hours interval

| PRODUCT LIST |

Name	Products	Composition	Indications	Dosage
------	----------	-------------	-------------	--------

ERECTILE DYSFUNCTION

Kamafafil Tab.		Tadalafil 5mg, 20mg	Treatment of erectile dysfunction	• 10 mg orally once a day
----------------	--	---------------------	-----------------------------------	---------------------------

GOUT PREPARATIONS

Febuxt Tab.		Febuxostat 40mg, 80mg	Uloric Uloric is a xanthine oxidase (XO) inhibitor indicated for the chronic management of hyperuricemia in patients with gout	• 40 mg orally once daily
-------------	--	-----------------------	--------------------------------------------------------------------------------------------------------------------------------	---------------------------

ENDOCRINE NEOPLASIA

Gemstain Solution		Iodine 5% Potassium Iodide 10%	Treatment of pre-operative management hyperthyroidism	• 0.1-0.3mL well diluted in water or milk
-------------------	--	-----------------------------------	-------------------------------------------------------	-------------------------------------------

OINTMENT / CREAM

ANTIBIOTIC OINTMENT/CREAM

Bacterocin oint		Mupirocin 20mg	Atopic dermatitis	<ul style="list-style-type: none"> • Apply 3 times a day for 10 days to infected area. • Dress or seal the applied part as needed
Mupirocin nasal oint		Mupirocin Calcium 21.5mg (as Mupirocin 20mg)	Treat bacteria in the nostrils of patients	• 3 times a day in a nose
Antibiotic cream		Neomycin Sulfate 3.5mg Polymyxin B sulfate 10,000 units Pramoxine HCl 10mg	First aid to help prevent infection and temporary relief or discomfort in minor cuts, scrapes, burns	• Apply a small amount on area 1 to 3 times a day.
Anti-itch cream		Hydrocortisone 1%	For the temporary relief of itching associated with minor skin irritations, inflammation and rashes due to eczema.	• Apply to affected area not more than 3 to 4 times daily.

ANTI FUNGAL

Hytri cream		Clotrimazole 1%, Hydrocortisone 1%	Antifungal, candidiasis, dermatophytosis	• Apply sufficient amount, 1~2 times a day, to an affected area
Ternabin gel		Terbinafine 1g	Trichophytia, pityriasis versicolor	• Cleanse area(s) and dry, Apply thin layer, 1 once t a day, to affected area, In case of intertriginous infection, cover with gauze as needed
Ternabin cream		Terbinafine HCl 1g	Trichophytia, pityriasis versicolor	• Cleanse and dry affected area, apply 1 or 2 times a day.

| PRODUCT LIST |

Name	Products	Composition	Indications	Dosage
Coverzole solution		Ketoconazole 2%	Dandruff, seborrheic dermatitis, pityriasis versicolor	• Apply medicine to infected area, shampoo and rinse off after 3-5minuts.
Dancare solution		Ciclopirox Olamine 1.5%	Seborrheic dermatitis	• After wetting hair with water, massage thoroughly using finger tips, and rinse off thoroughly after 3 to 5 minuts. It may be used 2to 3 times a week
Clinda Topical Solution		Clindamycin 1,000mg Phosphate 1,188g	Acne	• Apply 2 times a day, a sufficient amount to affected area.
E-cream		Tretinoin 0.025%	Acne	• Apply 1 or 2 times a day , a sufficient amount to affected area, before bed. Increase/ decrease amount by symptoms
Dipalen gel		Adapalene 0.1%	Acne	• Cleanse area(s) thoroughly, Apply once a day avoiding eyes and lips, before bedtime
Romaryl cream		Amorolfine HCl 2.788mg	Antifungal Agents	• Apply once a day to affected area.
Ciclopirox Nail Lacquer		Ciclopirox 80mg	Treatment of fungal infections	• Apply once a day (preferably at bedtime or 8 hours before washing)
Ternabin Solution		Terbinafine HCl 1g	The treatment of trichophyton caused by (e.g. T.rubrum T. mentagrophytes, T. Verrucosum, T.violaceum), Microsporum canis and Epidemophyton floccosum)	• Spray solution once or twice a day

ADRENOCORTICOSTEROIDS

Prosol oint		Clobetasol Propionate 0.05% (Steroid Level 1)	Relief of the inflammatory and pruritic manifestations of corticosteroid responsive dermatoses.	• Apply 1~2time(s) to an affected area and increase/decrease dose by symptoms • Do not apply more than 2weeks or ≥50mg per week.
Prosol solution		Clobetasol Propionate 0.46mg	Relief of the inflammatory and pruritic manifestations of corticosteroid responsive dermatoses.	• Apply 1~2time(s) to an affected area and increase/decrease dose by symptoms
Dermetaxone oint/cream		Mometasone furoate 0.1% (Steroid Level 2)	Certain itchy rashes and other inflammatory skin conditions	• Apply thin layer once a day (avoid sealing or dressing)
Predna lotion/cream		Prednicarbate 0.25% (Steroid Level 3)	Atopic dermatitis, psoriasis	• Apply to an affected area 1 to 2 times a day. Do not continue applying medicine more than 4 weeks (children : 3 weeks)
Desona lotion/cream		Desonade 0.05% (Steroid Level 6)	Pruritus, dermal inflammation	• Apply two to three times a day depending on the severity of the condition

| PRODUCT LIST |

Name	Products	Composition	Indications	Dosage
MISCELLANEOUS DERMATOLOGICALS				
Lustra cream		Hydroquinone 4%	Melasma, freckle, hyperpigmentation of melanin	• Apply 1~2 times a day to affected area, morning or bed time
Beta cream		Gentamicin sulfate 0.1%, Betamethasone valerate 0.061%	Second infected allergic or inflammatory skin infections, first-degree burn	• Apply 1~3 times a day, to affected area
Kolcyclovir cream		Acyclovir 5%	Herpes simplex virus infection	• Apply 5times a day, every 4 hours interval, to infected area
Tri-lustra cream		Fluocinolone Acetonide 0.1mg Hydroquinone 40mg Tretinoin 0.5mg	Short treatment for Facial melamosis	• Apply once a day, at least 30 minutes before bed, to affected area
Rebirth solution		Minoxidil 2%, 3%, 5%	Male pattern alopecia	• After drying out hair and scalp, apply 0.5~1ml, twice a day (Morning and evening), not exceeding 2ml per day to affected area, for minimum of 4 months
Calmio gel		Calcipotriol 50ug, Betamethasone propionate 0.643mg	Local treatment of mild to moderately severe psoriasis (psoriasis vulgaris).	• Apply 1 time to the affected area of your skin • Do not exceed 15g per day and 100g per week
Calmio Ointment		Calcipotriol 50ug, Betamethasone propionate 0.643mg	Topical treatment of psoriasis vulgaris	• Squeeze the ointment onto your finger or onto a patch of psoriasis. Apply ointment as a thin layer to the affected areas of your skin. Rub it in gently to cover the affected area. Do not apply this ointment on your face
Hyumect cream		Urea 200mg, Dipotassium glycyrrhizinate 5mg, Tocopherol Acetate 5mg	Xeroderma of the elderly, adults and children dry skin, hyperkeratosis of the heel and ankle area	• Few times a day
Skincaine gel		Lidocaine 9.6%, 10.54%	Topical anesthesia	• Depending on symptoms
Ketopus gel (Barofen Gel)		Piroxicam 5mg	Antiinflammatory analgesic drug, Analgesic anti-inflammatory degenerative arthritis (osteoarthritis), shoulder peri-arthritis, tenosynovitis, peri-arthritis of, lateral epicondylitis, muscle pain, swelling pain after trauma	• 1-4 times a day
Encaine cream		Lidocaine 25mg, Prilocaine 25mg	1. Surface anesthesia when inserting a needle or a surgical procedure 2. Anesthesia of genital mucosa	• Depending on symptoms

Head Office

18 Saimdang-ro, Seocho-gu, Seoul, Korea
TEL : 82 2 3485 0497 FAX : 82 2 515 1532

Factory

(Jeonui Plant) 245, Sandan-gil, Jeonui-myeon, Sejong-si, Korea
TEL : 044-868-7501~08 FAX : 044-868-5700

(Jecheon Plant) 93, Bio valley 2-ro, Jecheon-si, Chungcheongbuk-do, Korea
TEL : 043-640-0088 FAX : 043-640-0007

***If any products listed here infringe the rights of patent holder,
it would not be commercialized in any territories.***